

Product	Ingredients	Strength & Dosage Form	Indication
Atoxan	Oxatomide	30 mg Tablet	Treatment and prevention of allergic symptoms
D-ABS	Cholecalciferol	200,000IU Injection	Vitamin D deficiency
Sanamidol	Omeprazole	20mg & 40mg Capsule 40mg Injection	<ul style="list-style-type: none"> <li>• Treatment of duodenal ulcer and gastric ulcer</li> <li>• Treatment GERD and maintenance of healing of erosive esophagitis</li> </ul>
Swicef	Cefixime	100mg/5ml Suspension 200mg/5ml Suspension 400mg capsule	<ul style="list-style-type: none"> <li>• Uncomplicated Urinary Tract Infections <ul style="list-style-type: none"> <li>• Otitis Media</li> <li>• Pharyngitis and Tonsillitis</li> </ul> </li> <li>• Acute Exacerbations of Chronic Bronchitis</li> <li>• Uncomplicated Gonorrhea</li> </ul>
Roplex	Iron polymaltose complex	50mg/5ml Syrup	Iron deficiency
Roplex-S	Iron sucrose	100 mg/ml Injection	Iron deficiency
Roplex F	Iron polymaltose complex + folic acid	100mg + 0.35mg Tablet	Iron deficiency
Stracef	Ceftriaxone	200mg,500mg,1g IM/IV Injection	<ul style="list-style-type: none"> <li>• Lower Respiratory Tract Infections</li> <li>• Skin and Skin Structure Infections</li> <li>• Pelvic Inflammatory Disease <ul style="list-style-type: none"> <li>• Bacterial Septicemia</li> </ul> </li> <li>• Intra-abdominal Infections <ul style="list-style-type: none"> <li>• Meningitis</li> <li>• Surgical Prophylaxis</li> </ul> </li> </ul>
Mifate	Amikacin sulfate	100 mg ,250 mg ,500 mg IM/IV Injection	<ul style="list-style-type: none"> <li>• Meningitis,</li> <li>• Respiratory tract infections,</li> <li>• Septicemia</li> <li>• Bone &amp; joint infections</li> <li>• Skin infections</li> </ul>
Merovite	Meropenem	500mg & 1g Injection	<ul style="list-style-type: none"> <li>• Complicated skin and skin structure infections</li> <li>• Complicated intra-abdominal infections <ul style="list-style-type: none"> <li>• Bacterial meningitis</li> </ul> </li> <li>• Hospital-acquired pneumonia</li> </ul>
Vitaglobin Plus	Multivitamin syrup of 17 nutrients	Syrup	For overall health and vitality
Vitaglobin	Iron + vitamin B complex	Syrup	Iron deficiency, weakness in all age groups
Vitaglobin	24 Vitamins + Minerals	Tablet	For overall health and vitality
Pentaline Ivy	Ivy leaf extract + thyme + licorice	35mg +4.3mg + 4.3mg Syrup	Dry chronic cough, sore throat, act as expectorant
Pentallin	Aminophylline + Compound	Syrup	For the oral symptomatic relief of common coughs associated with upper respiratory tract congestion.
Asvon	Aspirin + Vonoprazan	10/100mg Tablet	Treatment of acid-related diseases in patients who require a low dose of ASPIRIN but are at risk of ASPIRIN associated gastric ulcers.

Vonz	Vonoprazan	10mg & 20mg Tablet	Gastric ulcer, duodenal ulcer, reflux esophagitis, prevention of recurrence of ulcer during drug NSAID administration. Adjunct to Helicobacter pylori eradication
Kairdon	Risperidone	1mg ,2mg, 3mg & 4mg Tablet	Schizophrenia
Lepitam	Levetiracetam	250mg & 500mg Tablet, 100mg/ml oral solution & 100mg/ml Injection	Epilepsy
Pax CR	Paroxetine HCL	12.5mg, 25mg & 37.5mg Tablet	<ul style="list-style-type: none"> <li>• Major depressive disorder (MDD)</li> <li>• Panic disorder (PD)</li> <li>• Social anxiety disorder (SAD)</li> <li>• Premenstrual dysphoric disorder (PMDD)</li> </ul>
Scrodop DR	Duloxetine	30mg & 60mg DR Capsule	<ul style="list-style-type: none"> <li>Major Depressive Disorder (MDD)</li> <li>• Generalized Anxiety Disorder (GAD)</li> <li>• Diabetic Peripheral Neuropathic Pain (DPNP)</li> <li>• Fibromyalgia (FM)</li> </ul>
Swisat	Quetiapine	25mg & 100mg Tablet	<ul style="list-style-type: none"> <li>• Schizophrenia</li> <li>• Acute manic episodes</li> <li>• Adjunctive treatment for major depressive disorder</li> </ul>
Zoltrix	Sertraline	50mg & 100mg Tablet	Antidepressant
Co-olanza	Olanzapine+ Fluoxetine	3/25mg & 6/25mg Capsule	Antidepressant /antipsychotic
Ferriboxy	Ferric carboxymaltose	500mg/10ml Injection	Iron deficiency anemia
LER	Letrozole	2.5 mg Tablet	<ul style="list-style-type: none"> <li>• First-line treatment in postmenopausal women with hormone-dependent advanced breast cancer.</li> <li>• Adjuvant treatment of oestrogen receptor positive invasive early breast cancer in postmenopausal women.</li> </ul>
Cyestra	Ethinyl estradiol + Cyproterone acetate	0.035+ 2mg Tablet	Hyperandrogenism
Nomo-D DR	Doxylamine succinate + Pyridoxine HCl	10mg + 10mg Tablet	To treat nausea and vomiting in pregnant women (also called morning sickness)
Neet	Estradiol valerate+ Norgestrel	2mg + 0.5 mg Tablet	HRT preparation for after the menopause and for regulating the cycle in younger women